
EN
GL

IS
H

BLACKSTONEPRODUCTS.COM/SUPPORT

OWNER’S MANUAL | ASSEMBLY GUIDE Models: 2358 • 2359 • 2360

ASSEMBLY GUIDE

Parts Qty
1.1a Control panel 1
1.1b Control knob bezels 2
1.2 Logo badge 1

1.3a Rear panel 1
1.3b Bottom panel 1
1.3c Left side panel 1

Parts Qty
1.3d Right side panel 1
1.4 U Reinforcement 

plates
4

1.5 Baffle panel 1
1.6 Ignition needles 2
1.7 Gas rail 1

Parts Qty
1.8 H burners 2
1.9 Regulator 1
2.1 Hood 1
2.2 Griddle top 1
2.3 Hood hinge 

assembly 
2

Parts Qty
4.1 Background panel 1
7.1 Handle caps 2
7.2 Door hinges 2
7.3 Door panel lining 1
10.1 Leg caps 2
10.2 Magnets 2

Exploded View

Parts List

1.3c

13

7

4

10

8

5
11

3

9

6

12

1.1a

1.9

1.3d

7.1

1.3a

2.3

1.6

10.1

1.1b

2.1

1.4

7.2

1.3b

10.2

1.7

1.2

2.2

1.5

7.3

4.1

1.8

04



BLACKSTONEPRODUCTS.COM/SUPPORT

ENGLISH
 | OWNER’S MANUALASSEMBLY GUIDEModels: 2358 • 2359 • 2360

1	 Body (1 piece) 2	 Griddle top & Hood (1 piece) 3	 Cart base (1 piece)

4	 Front logo panel (1 piece) 5	 Rear panel (1 piece) 6	 Side panels 
(2 pieces)

7	 Door assembly 
(1 piece)

8	 Handles 
(2 pieces)

9	 Side shelves 
(2 pieces)

10	 Left leg 
assembly (1 piece)

11	 Right leg 
assembly (1 piece)

12	 Wheels 
(2 pieces)

13	 Grease cup 
(1 piece)

14	 Hardware pack (1 piece)
a.	Control knobs (2 pieces)
b.	M6x12 bolts (24 pieces)
c.	Wing screw (1 piece)
d.	Self-tapping screws (6 pieces)

[a.]

[b.]

[c.]

[d.]

05



EN
GL

IS
H

BLACKSTONEPRODUCTS.COM/SUPPORT

OWNER’S MANUAL | ASSEMBLY GUIDE

AsseMBlY INsTRUCTIoNs
Find a large, clean area to assemble your appliance� 
Remove all packing material before assembling�

� CAUTIoN
Sharp edges. Wear gloves while assembling. 

NOT INCLUDED (OPTIONAL):
Two (2) d batteries

ELECTRIC REQUIREMENTS:
120V 60Hz

TOOLS NEEDED:
#3 Phillips head screwdriver & 
Adjustable wrench 

TOOL NEEDED:
#3 Phillips head screwdriver

TOOL NEEDED:
Adjustable wrench 

TOOL NEEDED:
5mm Allen wrench 

NOT INCLUDED:
lPG cylinder
size: 18 x 12 in (45 x 30 cm), 20 lb (9 kg)size: 18 x 12 in (45 x 30 cm), 20 lb (9 kg)
lPG cylinder must include collar to lPG cylinder must include collar to 
protect lPG cylinder valve. protect lPG cylinder valve. 

NOT INCLUDED:
17" griddle base

NOT INCLUDED:
22" griddle base

NOT INCLUDED:
AA battery

NOT INCLUDED:
lPG cylinder
size: 4 x 8 in (10 x 20 cm), 1 lb (453 g)size: 4 x 8 in (10 x 20 cm), 1 lb (453 g)

NOT INCLUDED:
one (1) AA battery (for ignition)
optional four (4) AA batteries 
(for the motor)

TOOLS NEEDED:
#3 Phillips head screwdriver & 
Adjustable wrench 

TOOL NEEDED:
#3 Phillips head screwdriver

TOOL NEEDED:
Adjustable wrench 

TOOL NEEDED:
5mm Allen wrench 

NOT INCLUDED:
lPG cylinder
size: 18 x 12 in (45 x 30 cm), 20 lb (9 kg)size: 18 x 12 in (45 x 30 cm), 20 lb (9 kg)
lPG cylinder must include collar to lPG cylinder must include collar to 
protect lPG cylinder valve. protect lPG cylinder valve. 

NOT INCLUDED:
17" griddle base

NOT INCLUDED:
22" griddle base

NOT INCLUDED:
AA battery

NOT INCLUDED:
lPG cylinder
size: 4 x 8 in (10 x 20 cm), 1 lb (453 g)size: 4 x 8 in (10 x 20 cm), 1 lb (453 g)

NOT INCLUDED:
one (1) AA battery (for ignition)
optional four (4) AA batteries 
(for the motor)

� CAUTIoN
Heavy pieces. Two people should assemble this appliance. 

� CAUTIoN
Hot appliance. The cover MUST be open when the burner is in 
operation. 

NOTICE
Place appliance on a heat-resistant and flame-resistant 
surface while in use. 

NOTICE
DO NOT leave the hood closed for more than 10 minutes while 
cooking.

NOTICE
• DO NOT mix old and new batteries. 
• DO NOT mix alkaline, standard (carbon-zinc) or rechargeable 
(ni-cad, ni-mh, etc.) batteries.

NOTICE
DO NOT place items on stabilizing shelf during use. 

Models: 2358 • 2359 • 2360

Step 01	 Remove the right leg assembly from the packaging and lay it 
on a smooth, flat surface. 
Use the pre-installed bolts and nuts on the wheels to install the 
wheels to the bottom of the right leg assembly.

Step 02	Remove the cart base from the packaging and lay it upside 
down on a smooth, flat surface. 
Thread the wing screw [c.] into the propane cradle.

06



BLACKSTONEPRODUCTS.COM/SUPPORT

ENGLISH
 | OWNER’S MANUALASSEMBLY GUIDEModels: 2358 • 2359 • 2360

Step 03	With the help of another person, use two (2) M6x12 bolts 
[b.] to attach the right side of the cart base to the right leg assembly. 
(Note: loosely install both screws then tighten.)
Ensure that the door hinge holes are oriented to the inside 
of the cart.

Step 04	With the help of another person, use two (2) M6x12 bolts 
[b.] to attach the left leg assembly to the left side of the cart base. 
(Note: loosely install both screws then tighten.)
Ensure that the door magnets are oriented to the inside of the cart.

Step 05	With the help of another person, set the cart on its feet. 
Use four (4) M6x12 bolts [b.] to loosely attach the rear panel to 
the left and right leg assemblies. DO NOT fully tighten the bolts at 
this time.

Step 07	With the help of 
another person, place the 
griddle body on the cart. 

Step 06	Use eight (8) M6x12 bolts [b.] to attach the two (2) side 
panels to the left and right leg assemblies. DO NOT fully tighten the 
bolts at this time.

Step 08	Use four (4) M6x12 bolts [b.] to attach the front logo panel 
to the front of the griddle body. (Note: loosely install all bolts 
then tighten.)

Door magnetsDoor magnets

Door hinge Door hinge 
holesholes

07



EN
GL

IS
H

BLACKSTONEPRODUCTS.COM/SUPPORT

OWNER’S MANUAL | ASSEMBLY GUIDE Models: 2358 • 2359 • 2360

Step 10	 Install the two (2) control knobs [a.] by pushing them into 
place in the OFF position. 

Step 11	 Remove the top, and second-from-the-bottom eight (8) 
M6x12 bolts on either side of the griddle body. 

Step 12	 Use four (4) of the removed M6x12 bolts to secure one (1) 
side shelf to the right side of the griddle body. 

Step 09	Use four (4) M6x12 bolts [b.] to secure the griddle body to 
the left and right leg assemblies. (Note: loosely install all screws 
then tighten.)
Ensure the griddle legs are standing level on ground and tighten the 
twelve (12) M6x12 bolts on the rear and side panels.

08



BLACKSTONEPRODUCTS.COM/SUPPORT

ENGLISH
 | OWNER’S MANUALASSEMBLY GUIDE

Make sure the front pins are 
seated in the holes, then push 
the griddle top back�

❶❶ Place the two front pins into 
the front locking holes and push 
the griddle top back�
❷❷ Then, set the two rear pins 
into the rear holes�

❶❶ Place the two front pins into 
the front locking holes and push 
the griddle top back�
❷❷ Then, set the two rear pins 
into the rear holes�

Make sure the front pins are 
seated in the holes, then push 
the griddle top back�

Make sure the front pins are fully 
seated in the holes, then push 
the griddle top forward to lock 
the griddle in place�

Make sure the front pins are fully 
seated in the holes, then push 
the griddle top forward to lock 
the griddle in place�

Models: 2358 • 2359 • 2360

Step 13	 Use four (4) of the removed M6x12 bolts to secure one (1) 
side shelf to the left side of the griddle body. 

Step 14	 Use the two (2) M6x12 bolts pre-installed in one (1) handle to 
install that handle to the front of the hood.

Step 15	 With the help of another person, place the griddle top and 
hood onto the griddle body by aligning the four pins to the holes on 
top of the appliance. 

Step 16	 Hang the grease cup in the slot on the back of the 
griddle body. 

09



EN
GL

IS
H

BLACKSTONEPRODUCTS.COM/SUPPORT

OWNER’S MANUAL | ASSEMBLY GUIDE

� CAUTIoN
Heavy pieces. Two people should assemble this appliance. 

� CAUTIoN
Hot appliance. The cover MUST be open when the burner is in 
operation. 

NOTICE
Place appliance on a heat-resistant and flame-resistant 
surface while in use. 

NOTICE
DO NOT leave the hood closed for more than 10 minutes while 
cooking.

NOTICE
• DO NOT mix old and new batteries. 
• DO NOT mix alkaline, standard (carbon-zinc) or rechargeable 
(ni-cad, ni-mh, etc.) batteries.

NOTICE
DO NOT place items on stabilizing shelf during use. 

� CAUTIoN
NEVER leave oil exposed in the rain. This can lead to severe 
burns. Cover the burner when not in use or if it begins to rain. 

NOTICE
• Maximum weight on the side shelf is 10 lbs (4.5 kg). 
• The side shelf may get hot while appliance is in use. 

� CAUTIoN
Grease build-up on the Flame Tamper can catch fire when 
heated. 
To prevent damage to the unit and/or injury, clean the top of 
the Flame Tamper after each use.

NOTICE
DO NOT sit or stand on the table. 

NOTICE
• Maximum weight on the tabletop is 100 lbs (45 kg).
• Maximum weight on the inner shelf is 50 lbs (22.5 kg).
• Maximum weight on the side shelf is 10 lbs (4.5 kg). 

� CAUTIoN
Handle will get hot while appliance is in use. 
DO NOT touch the handle while appliance is hot.

Models: 2358 • 2359 • 2360

Step 19	 Proceed to USING YOUR BLACKSTONE.

Step 17	 Use the two (2) M6x12 bolts pre-installed in one (1) handle to 
install that handle to the door assembly.

Step 18	 Use six (6) self-tapping screws [d.] to attach the door 
assembly hinges to the right leg assembly.

10


